
MODELS

@WNERNS
MNNUALand OpERAilNC rrusrnutrJOlls to,

TECUMSEH
oH 120 oH 180

HHlOO
oH 160 HH 120

HORIZONTAL CRANKSHAFT
CAST IRoN o  AIR cooLED

FOUR-CYCLE ENGINEL
TA

oHlao, oH14O, OH160, OH18O

HH100,  HH120

e
YMBOLS MAY APPEAR ON THE ENGINE:

FAsr t .i> sLow

-  P R I N T E D  I N  U , S . A .
I
I Rev.S_t_B+ 181-?26-1
-
- ) IL & FUEL RECOMMENDATIONS

OIL FIU PLUG AND OIPSTICK

(0mt0NAL)

MODEL AND SERIAT
HUMBEffS HERE

\-HIL\\- \
AI8 INTAKE -.- STARTER

0ntoNAL OtL. \

BOTTOM OF EIiGINE

L|o^..T,[ l?d operate your Tecumseh engine, you will need' i l ie roilowtng:
r D . \'T l /  A CLEAN, HtcH OUAL|TY DETERGENT OtL.
f 6e-sure ongrnal container is marked:
I  A.P. l .  serv ice "SF, , .  , ,SE, ' ,  , ,SO,;  o i , ,SC., ,

I Do Nor usE sAElow4o oll.

r  _ FoR SUMMER (ABOVE 32oFl usE sAE 30 OtL.
I 

(SAE10W30 is an acceptable substiture).
FOR WTNTER lqFLOw 32oF) USE SAE 5W20 or

{ 5w30 OlL. (SAEI0W is an acceltabte slustitutet.
|i TBELOW OoF ONLY):
tD 9AF]pW OtL dituied with 10% kerosene is an ac-F- ceptable substitute.

r 
SAE0W30 OIL is an acceptabL substitute.

I NOTE: ,Fo.r s-evere, prolonged, winter operation of
, HH120 modei, saeioW oitiJiec-ommenoeo.

u' 9,,19^yro capacity is approximately 52 ounces (3_1/4
i l  p ! t ( 5 r ,

- - r

rE/ 4-FFESH, CLEAN, UNLEADED AUTOMOTTVEGAsoLt NE. ( Leaded.,,R esut;7;;aa;!;rotin e is an
l-_ acceptable substnute).
Xl

I  NoTE: Do Nor usE GASoLINE coNTAINtNG.rr METHANOL (WOODnt-COHblt. Gasotine
r containing a maximum of 10% ethanol or
il-L grain alcohol lsometimes called ,,Gasohol,,)

I may be.used but requires special care when
- engine is unused for extended oeriods.

See "STORAGE,, instructions on page 5.
ilt9fe, Use clean oil and fuel and store in approved, clean,
il 

covered containers. use ciean iirii[[i.,i,s.
D

(continued on page 2)
Page 1 Figure 1



P RE-START I NSTRUCTI ONS

(]r) neaU all instructions provided with the equipment on which this Aenorne rs useo. ! l

FILL OIL SUMP WITH OlL.  See orecedinq "OlL A FUEL
RECOMMENDATIONS," ltem @ (pdge 1) foi correct oil and
Figure 1 for oil fill locations.
POSITION EQUIPMENT SO ENGINE IS LEVEL.
Remove OIL FILL PLUG and DIPSTICK and olace it on a clean
surface,

Fil l oil sump, slowly, to "full" mark on DIPSTICK. DO NOT
OVERFILL. OIL FILL PLUG must be seated fully and tightened

A
A

and locked securely into oil f i l l  hole when checkinq oil level. ,-\'ev^" 'Y v"  'v 'v"  
Q) rurou"cHoKELEVERon-en_glne(segFigure3)orremote.on,r f r

6\ ^. . on equipment to FULL cHdKE poSlTToN. 
-- - 

I( J / Oil level should be checked frequently during init ial enginev break-in period. OIL FILL PLUG musi be se-ated fully lnd ,-\
t ightened and locked securely into oil f i l l  hole when engine is (Z,) Move remote control on equipment to START poshion (sel
running. 

- v 
equipment manufacturer's instructions) 

-I

STARTING INSTRUCTIONS I

(4)  r r l r  FUEL TANK wi th gasol ine as speci f ied in  the preceding (3)  sranr  ENGINE -  proceedwi ththefo l lowinq inst ruct ion:  A- .\-/ "otL & FUEL REcoN4MENDATIoNS," ttem @ (nas'e. 1). 
-- 

Y Euecrnrc Sinnrrn. B. RopE sTARTER't;"c.-RliiliNif

NEVER MIX orL wlrH GAS.LTNE 
STARTER depending on type of starter' r

A. ELECTRIC STARTER - 12 VOLT DC (see Figuros 2 & 3J

1. Press starter button or turn IGNITION SWITCH KEY (s'tr
Figure 2) per equipment manufacturer's instructions tF
activate starter motor and crank engine.

Never use "stale" gasol ine left  over from last season or stored
for long periods.

2.

(DCHECK THE FOLLOWING
engine:

before attempting to start your

l f  engine falters, move CHOKE LEVER to 1/2 choke posi-

iilri+.;3^i."n'ne 
runs smoothly and then to N0 cHoKl

but fails to start, move CHOKE
POSITION and crank enSine unt!

NOTE: lf engine fires.
LFVER to NO CHOKE
a n d i n a  < t r d c

B.  Be sure  SPARK PLUG WIRE is  a t tached to  SPARK PLUG.
(see F igure  1)

C. Be sure any ignhion switch on engine or equipment is in ON,
RUN or START posit ion.

D.  Be sure  FUEL SHUT-OFF VALVE { i f  so  equ ipped)  i s  open.
(see Figure 6)

E.  Be sure  FUEL FILL  CAP a i l  ven t  i s  open.

ROPE STARTER (see Figures 2 and 3)

1. Inserl  rope knot into starter PULLEY notch and
rope, clockwise, around PULLEY.

2. Grasp rope handle and pull rope out, slowly, unti l i t prl l
sl ightly harder.

3. Rewind any excess rope around starter PULLEY
rope with a rapid continuous full arm stroke. 

' uno ol

4. Repeat preceding Instructions 1, 2 al.9-1.yntg""tril
starts and when engine starts, move CHOKE L
engine or remote cohtrol on equipment to 1/2 choke and
then to No cHoKE PoslTloN.

lHn,'ff ':lTr,i;?,""f f#"?ff ,'#5?J,""'/"',fr L"b'r'o",it
POSTTtON.

il&l? l:'^18' t'r8fr? 13! ii b ff ff T;,T,",";,3I?,X f:
lnstructions 1 thru 4 until engine starts.

FI *,"1

/

I181-22e1 Page 2



. C. REWIND STARTER (see Figures 2 and 3)
1. GTasp.STARTER HANDLE (see Figure 2) and pull ropeout, stowty, untit h putGitightty hi?jii.iet rope rewindslowly.

Pull.rope with a rapid continuoulfull arm stroke. Let rope
l"^yl9__-q!9wLy. Donl bi SiACiER Jr',i'ru-rjue un.pDacK against starter.

Repeat preceding Instructions 1 and 2 until engine starts
:lg ylgl engine starts. move CHOKE LfveC-on engine
9.rjeli|919-qo!trol on equipment to l /2 cnote anO tnen toNO CHOKE POSITION.

lf engine.fahers, move CHOKE LEVER to 1/2 choke posi-
Io^lyjlr.pnsine runs smoothty uno ttun iJilO-CHOKE
POSITION.

|J!.TF lf en_gine fires, Fut fails to start, move CHOKELEVER to NO CHOKE pOSITION ,nO ,rp.at'preceding
lnstruct ions 1 and 2 unt i l  engine. t i . t i . ' - ' - ' " '

TO STOP ENGINE
/i
\9 ["1.-ttsole clllo] on equipment or eny ignition stop switon engine to STOp-or OFF position tsie equipment marfacturer,s instructtonsj.

Push STOP SWITCH (if so.equipped) (see Figure 5) and hotcdown until engine is completoly itopped.

AFTER ENGINE IS STOPPED:

A. Close FUEL SHUT-OFF VALVE (if so equippedl (see Figr-

B. Close FUEL FILL CAp air vent (if so equipped).

2.

@

Page 3

t
: f

t
il
t
I
I
i

t
i.

I
*

I
I
t
I
t

l \o

{ r .

ill
STOP SWITCH

ill
\\

FUEI TANK

Figure 6

,SFhn
:AC

,:::::,:,ii,::::

iliiriirl.i
D$.i.iF

\ srRnrrn

C. REWIND

IGNIIION
SWITCH KEY

A. ELECTRIC 8. ROPE

r t g u r e  I

F igure  4

,/) \
I\ FUU- e-HoKE postTtoN LEVER

INO CHOKE POSIION

IOIE STOP SCREW

IOU AOJJST
r{EEou

HEH SPEEO
AOJJST IIEEOTE

,\,,=,{

Figure 3

F igu re  5

181-226-1



t

t
I
I
t

I
INTENANCE

;\
y  cHEcK o tL  LEVEL  REGULARLY.

POSITION EOUIPMENT SO ENGINE IS LEVEL,

START INSTRUCTIONS" (page 2)

Check level every f ive (5) operating hours or each t ime equip-
ment is used. Always clean area around OIL FILL pLUG (see
Figure 1) before.removing plug, to avoid contaminating oi l  with
dirt ,  grass cl ippings. etc. Add oi l  as necessary. DO NbT RUN
E N G I N E  U N L E S S  P R O P E R  O I L  L E V E L  I S  M A I N T A I N E D .
LEVEL MUST BE BETWEEN "FULL"  AND "ADD"  MARK ON
DIPSTICK.  See lns t ruc t ions  @ and @ in  p reced ing  , ,pRE-

I CHnTCE OIL - after f i rst wvo (2) hours of operation and
every twenty-f ive (25) hours thereafter, or more often i f
operated in extremely dusty or dirty areas.

DR,A[N Ot t -  -  pos i t ion  equ ipment  so  tha t  eng ine  OIL  DRAIN
PLUG (see F igure  1)  i s  lowest  po in t  on  eng ine .  Remove OIL
DRAIN PLUG and OIL  F ILL  PLUG (wh i le  eng ine  is  s t i l l  warm)
and al low oi l  to drain completely.

t
I
t
i
I
I

E.

20 AMP ALTERNATOR

A. This system is fully automatic and requires no adjustment.
Battery vohage is regulated to prevent over-charge.

B. lf electrical malfunctions such as inoperative starter,

f) senvrce AIR CLEANER (see Figure 4) 
' 

discharged battery etc., arei encouniered, see eii i j lpment
manufacturer's instructions for fuse reolacement and other

Replace FILTEB once a year or more often if used in extremelv electrical repairs.
dusty or dirty conditions.

BATTERY SERVICE

A. When servicing battery, be sure to connect cables to battery
exactly as they were before removai (connect ground cable
to battery negative [- or neg.] post]. lf incorrectly con-
nected, ahernator will not charge battery, and rectifier-
regulator may be damaged.

B. Never expose engine magneto to battery power. lf banery
cable or any l ive wire contacts magneto ground wire, engine
ignition system may be damaged,

C. If an external charger is used on banery, disconnect battery
positive (+ or pos.) cable from battery to prevent possible
damage.

D. See Battery manufacturer's instructions for service and
storag e,

@
A

DO NOT ATTEMPT TO CLEAN OB OIL  F ILTER.

Rep lacement  F ILTERS are  ava i lab le  a t  any  Author ized
Tecumseh Service Outlet.

To instal l  new FILTER, proceed as fol lows:

A.  Remove WING NUT,  COVER and F ILTER.  D iscard  F ILTER.

B.  C lean ins ide  o f  BASE and COVER thorough ly .

C.  Inser t  new FILTER in to  COVER and reassemble  to  BASE
wi th  WING NUT.  T igh ten  WING NUT secure ly .

N E V E R  R U N  E N G I N E  W I T H O U T  C O M P L E T E  A I R
C L E A N E R  I N S T A L L E D  O N  E N G I N E .

i
I
i
i

l t

t
:

i
.

I
i

a ,

is
fi1-re1

' : . . i i  | .

@ tto** PLUG - Check periodicauy.
A. Clean area around SPARK PLUG base.

B. Remove and inspect SPARK PLUG.

C. Replace SPABK PLUG if electrodes are pitted or burned or if
porcelain is cracked. Replace as follows:

For HH1@ and HH120 use Champion J8 or Autolite 356 or
equivalent.

For OH120, OH14O and OH160 use Champion L-82C or L€5
or equivalent.
For OH180 use Champion N-4C or N-4 or equivalent.

NOTE: lf engine has a Champion RJ-171M, RL-82C, RL-8S,
RN-4C or RN4 resistor SPABK PLUG it should be reolaced
with a Champion RJ-'l7LM, RL-82C, RL-85, RN-4C oi nru-q
only.  See Page 6 for  "CANADIAN RADIO FREOUENCY lN:

f f i F F ^ F r , ^ FfERFERENCE REcULATION C0MPLIANCE" in format ion.
D. lf reusing SPARK PLUG clean it by carefully scraping elec-

trodes (Don't wire brush or sand blast). Be sure entire
SPARK PLUG is  c lean.  - -

Check electrodes gap whh wire feeler gauge,and.set_gap at
.030 if necessary.

Instal l  SPARK PLUG in engine and t ighten to 15 foot pounds
torque or i f  lacking torque wrench. t ighten securely.

Rep lace  OIL  DRAIN PLUG and t igh ten  secure ly .  Ref i l l  o i l  sump ( i \  ^ ,  -
wiih new oil of proper viscosity and service 

"tur"',fi;u;;;-;; 
\9/ ALTERNATOR 'AND BA'TTERY

preceding "O!L e FUEL RECOMMENDATIONS" (page 1) .
Replace _OlL FILL PLUG and t ighten securely .  See Inst ruct ions
@ and @ in preceding "PRE-START tNSTRUCT|ONS, '  (page

@ "ooatNc 
sysrEM - ctean frequently.

Remove any grass clippings, dirt, etc. from COOLING FINS.
AIR INTAKE SCREEN and LEVERS AND LINKAGE (see Figure
1). This wil l help ensure adequate cooling and correct engine

Page 4



l ADJUSTMENTS

ift"+ru:5i,ys11fl s? t'J$. xl?.,h?T8fi I i'.';
FBi.1;l,lBi t. r r. eo; u siivrtrrirt diiE "ru e Eb io, r H bt iEilII

@ aorrrREToR ADJUSTMENTS (see Fisure 7)
A. HIGH SPEED ADJUST NEEDLE (if so equipped) is pre_set atthe factory.

HH100, HH120: 1-3/4 turns open.
OH120,  0H140.  OH160.  OH. l80:  1 turn open,

Readjustment should not be necessary.

NO_Tt:_Some models wil l not have HIGH SPEED ADJUSTNEEDLE.

B. Close IDLE ADJUST NEEDLE by turning clockwise. Closefinger tight only, Forcing may cause damage.

C. Open IDLE ADJUST NEEDLE by turning counterclockwise.

For  HH100,  HH120:  1-114 turns ooen.
For OH120,  0H140,  OH160,  OH1g0:  1 tum open,

D.  l f f t^ . .e1gine Foi low preceding , ,STARTING
INSTRUCTIONS,,. Run engine a-te-;;il:nui". to warm it ,pl

PF. lu_B.q-EourpMENT lS tN NEUTBAL GEAR wtrH
,clgI c_F! F.s, B E Lrs._ _clr A irv-s, 

- 
rrC..^ b ri e rrr c a c e o

!_Lo_!!_o_w EQUtpMENr rvuirvu'rri'cfuien,s tN_STRUCTIONS).

STORAGE

lf engine is to be un-used for 30 days or more. prepare as follows:ri
\!/ ly"::_all sa,soline fr-om CARBURETOR and FUEL TANK tprevenl gum-deposits from forming on these parts and causinpossible malfunction of engine.

A. Run engine unti l FUEL TANK is ernpty and engine stops du,to lack of fuel.

B.  Disconnect  FUEL L|NE at  CARBURETOR or  FUEL TANKBe very carefut not to damage FUELlir.re, FiCIG 
"i 

FuelTANK.
Drain any remaining fuel from System

NOTE: lf ' ,Gasohol', 
has. been used. complete preceding In_structions ,,A,. and.,,B,. and ti,"n'put a small amount oiunleaded {or leaded regular) gasoffie into fuul tank ancrepeat preceding Instructions ,,A., and ,,B,..

!!/ lf oil has noLlggl gla_nged recontty, this may be a good time tcdo it. See ,,CHANGE 
61t,, instruti ioni in ,,fvfnff,r"fENAirt 'Ci;

section.

Remove SPARK pLUG and pour one (1)
engine. oil into spark plug hole. Crank
severat ttmes.

ounce (0,029 Liter) o{
engine over, slowly,

E.

@
A

I
I
il
I
r
I
I
t
t
I
I
I
n
t
I
I
I
*

Y* "^:yi:: Lylling:llish qqgug (remote contror equi
ADJusr NEeor_h' r 7e t,ii;' "ri"r"iil;,",;a;;i.T#:;

. : , i :  / . . . , :  : : . : . : ; r , , . . : . . , , , .  ) . . .  ; L : , . , . , j ; _ , _ . : : . . j : . _ lcounterclockwise, unti l engine runs arn;;ihiy.
Replace SPARK PLUG.

Allow several seconds between each adjustment for enqine /n ^,t oadap t tonewse t t i ng .  - " - - l - - r r " v " r ' v ' v ' 'Y " ' s  
t /  9 tggneng ineby remov inganyc l i pp ings ,d i r t , o r cha f f f r omex -

F.
Illljl_n1"" .rulnitq at _|DLE speed (remote controt on

ter ior of engine.

irqip*€+,^3., SlJplF, lLory br. roW p".itiJnr, aoiG
rf necessary, re-adjust tDtF AD.lusfijlrorE"t"v:!.:F 

I=___Z )lli,iYii.3"!i.Tjil:'"","rflise as in p""aing |n"t'uction El |--=-E[cH3KE pgsr1r'N

IDLE

8,le,t E' U',X ^?1 fS! t ru e

:,:;Y:?^"'.,:o_unt6rclo ckwL" ;l; ; ;r;;;in"s'iiJ,'u"tionuntil engine idles smoothly.

SPEED WILL VOIDGOVERNED

STOP SCBEW

CHOKE LEVER
NO CHOKE POSIIION

IDLE AOJUST
NEEDIT

HI6H SPEEO
I

Figure 7

181-22S1

ADJUST NEEOLE



:  
CANADIAN RADTO FREOUENCY INTERFERENCE REGULATTON COMPLTANCE:

lf your engine is equipped with a champion RJ-17LM, RL-82C, RL-85, RN-4C or RN-4 resistor spark plug, it is in compliance whh the radio
nois'e limitations ordor (radio frequency intorferencel issued by the Ministry of Communications Telecommunications Regulations grancn.

COM P LIANCE WITH RAD I O I NTER FE RE N CE RE G ULA?/ONS CERTI F I ED.
CENTIFIf CONFONME AU nbGLEMENT SUR LE BnIUILLAGE RADII ELECTvIQUE.

lo rglnatl in compliance a champion RJ-'l7LM (for HH100 and HH120), RL-82C or RL-85 (for OH120,
OH140' OH160l or RN4C or RN-4 (for OH180) resistor spark plug must be used for any replacement.

For engine adjustments, repairs, or warranty service not
covered in this manual, contact your nearest AUTHORIZED
TECUMSEH SERVICE OUTLET. He is l isted in vour
telephone book yellow pages under "Engines, Gasoline."E

telloi PaQes

I

t
t
J-

I

t
T

T
-i
I
I
I
t

I
I

I
-

t
I
ITEGUMSiEH PFIcltr lUCTS CCIMPANY

LIMITED WARRANW FOR NEW TECUMSEH ENGINES

A. Products Warranted
- 'TeumsohPrductsCompany{,Te@mseh"),sub|ec1tofeexdusionsandlimi6t ionscontahedbe|ol,wi l ,8t ia0ptio(repairorrepbce,widrorl t 'drge

any part ol a nevr Teormseh engine {EXCEPI any new engine used to power twowheeled ridng tne whide or duin saw) whidr b found upon eramination by any Teqmssh
Au$rorired Service 0udet or by Teormseh's factory in Grafto[ V{'rscoruin to be 0EFEf,IIVE lN MATERIAL ANOI(]R W0RKMTAIISHIP if receivsd by Teamssh or a Tearmssh Auhor-
ired SeMce 0udet for sudr examination wi$in ()NE YEAR W0 yean lor Snow King walk-behird mowtrmwer application engineq 18 montfs lor TVIL105 and TVSI$XIJ hom Sre
date o[ ssle lo tre original purdnser. New Teomseh engines usod to power twowheeled riding type vehides (indrding by way of example hrt not lmiled to, minibikes, rail bika
and scooterd are warranted in fte same manner and to fie ssme ertent EXCEPT tlBt sudr new engines are yyarranted for NINFI'Y {90) DAYS 0NLY, and must be received by
Teotmseh or a Teqrmseh Aufiorized Service 0udet for sudr examination widrin $) days lrom $e date 0f sale to tre original purdnser. New Tedmseh engines used to power any
ciuin saw are wananted in fie same manner and to fte same ertent EXCEff tirat sudl engines are wananted for fiIHTY (301 DAYS ONL|, and must be recaived by Teorrnseh or a
Teormseh Autrorbd Service 0udet for suoh examination witrin 30 days hom fre dete of sale to tre ori$nal purctraser.

B .  Produc ts  And ' l tems Not  Warran tod

I. Engines used in competitive racing or on commercial or rental fa*s,
llis ryqna1E does not covet any Tearmseh engine or parft) lhereof used to power any vehide in competitive racing andlor used on any commercial or renbl tacL

2. Engines 0r parh not manufactured or sold new bv Tecumie[
Th's wananty does not cover any engine or part tirereof whidr was not manulactrred or sold, as new, by Teomseh to dre original purdraser.

3. Aherations or modfications of new Teqrmseh engines or parts"
- All obligatiom under fiis wananty slrall be terminated il tre new Tecumseh engine or part thereof's ahered or modified in any way.

4. Accidenb, nornnl maintenance, failure to lollorv $e original equipment manufacture/s rnanual
' ' T}is wananty coven only new Teclmseh engines and parb Srereof which are fourd upon examination by Teormseh to be defective in material or workmanship as

delivered to fte original purduser. This wananty does not cover defecb caused by depreciation or darnage caused by normal wear, accidenb, improper maintenance, tnr
proper ttse or abuse of trc product or failure to lollow $re instructions contained in an Insfuaion Manual lor dre operadon ol lhe new Tearmseh engine or part The
cost of normal maintenance and rephcement of service items whidr are not defeclive stnll be paid for by tre original purdraier.

C.  Secur ing  Warran ty  Serv ice

Wananty service can be arrangd lor by conmcting eitrer e Tewmseh Autroriad Service Oudet (any Tearmseh Registered Service Dealer, Teqrmseh Autrorind Senice
0istibutor, or Teomseh Cenfal lYarehouse Oistibutorl or by onucting Tecumseh, do Seryice Manager, Engine and Gear Service Divisioq U] Nonh Sreet Grattoq Wiscomin
53024.WarrantyservicecanonlybeperformedbyaTeotmsehAufrorizedService0udetorbyTeormsehat. is|eaoryinGraftoqWisconsirr.Atdretimeofrequestingw88nrs8r.
vice,evidencsmustbepresentedof$redategfsaletotheorigina|purc|nser.T1repurctusers|uI lpayarryctrargesformakingservicecalband/orformpod
from fre phca where tlre inspection andlor wananty wo* b perlormed. The purchaser shall be respomible {or any damage or loss indned in connection witr fre fansportation of
any engine or any part(s) trereof submitted lor inspection andlor wananty work.

D.  L imi ta t ion  o f  Damages and lmp l ied  Warran t iss

Tlre loregoing ilPRESSED WARMNTY lS lNlEU 0F AU 0THER UPRESS WABRAilTIES. Nei{rer Teffmseh nor any of hs atfiiates makes any warranlies, represenbtjoru 0r
prombes, written or oral, as to tre quality ol he engi;re or any of 

'rb p8rb, o$er than as set fortr herein
ANY MruEO WARRANTY OF MERCHANTABIUTY OR FTTNESS FOR A PARTTCULAR PIJRPOSE, TO THE EX]'ENT THAT EIIHER MAY APPLY TO ANY TECUMSEH ENGINE OR

PAH'N$ IHEBEOF, SHALT BE UMMD IN I]UMNON TO T}tE PERIOI)S OF THE EXPRESSED YJARRAI,TTIES DMNEI) IN PAMGMPH A HEREOF. IN NO EVEI.{i WIII ftCUMSEH BE
UABII F()R NY lNClDEl{IAl. C0NSE(}UEI{ilAI 0R SP€CIAL DAMAGES ANDI(}R gPEl'lSES. Some shtes do not allsw lmitations on how bng an impled wananty lasb or he er'
dusionor[mitationofinciderrtalorconsequentia|dannges,sobeabove[mitatior{dorexdusiords}maynotapplyto1arT}riswarrantygivesY0tl5pecclega|
also tnve ofter legal righs whidr mry hom state h state' 

E. No Dearer warrsnty

Teflrnsehnei$erassjmsnotauhoriresanyo$erpeao4nafuraloffianyodrerob!gatiomorIabi[rtiesinonnectionwitrorwifirespectto
any pards) of e Tedrnseh engina Ttre selhr or dealer of par(d of a Teomseh engine has no authority, winnoever, to make any representatiom or prom'ss on belnff of Teonseh
or to modfy tu lerns or limitations of Teornseh's warrang in any way.

ENGINE AND GEAR SERVICE DIVISION .9OO NORTH STREET. GRAFTON, WISCONSIN, 53024,  U.S.A.

Page 6 181-226-1



g
u

J
I
I
h
t
h
h
h
h
h
h
h
h
h
h
h
h
t
h

ffimmqdsH

Tecumseh
Service

TECUMSEH PRODUCTS COMPANY
ENGTNE AND GEAq SERVTCE DtVtStoN

GRAFTON, WTSCONSIN 53024

Directory

Fl
=t
ol
ol
4rl

?RaPO,

Form No. qn9@, O/&l utho in u.s.A.



CENTRAL WAREHOUSE DISTRIBUTORS

/ l

l , { n
t '

, - ' t U t  - -  . - .

i f '
I V

t
I
T
E
!
T
T
T
I
T
T
I
t
3
t
I
l
t
t

SUNTESTER EOUtP. (CENTRALI LTD.
54'66 Timberloa Btvd. .
Mississauga, Ontario,'Canada L4W ZTj
Area Code 416-62+flm

CANADA

SUNTESTER EQ,UIP. (CENTRAL) LTD.
13315 146th St.
Edmonton, Alberta, Canada T5l- 4Sg
Area Code 4034S3-t/91

Page 2



wPgPtNGia - HAILeAH LrMlTEtrt
F.u. uox tj'lu. L_€nce6t€|fr. Ont€nio, CenaOa KOC 1NO[61.3] 347_24€t3 [sl 4J B7s_1 1 2s. i"rJ6s_er r sez

TECUIUSEH4CYCLE ENGINE MODEL NUMBER:oH 160-170124D

\F-- 107

dF_13!
o_w'\@"'

::z i--ror
96
102

$

*

-

tr
l

*

i
I

i
I

*
I

#
I

t
I

t
f,
I

I
t_
I ----'-
i
?

r39
I

JO

172

I

- t6'1-07?-
,161 - 

t60 '-b

'm

nnA

ffim00Et !d SEnt t
\- IIUHBEBS HEBE

.&"

F \ . '
tn4 ' - . . '

h ,

.." ts3-t\{
.c- \,., F7' 

""T 
t,*

' * ' 1 { l  
I  t *

. 156
Form No. E4S160

" \o- -

(N\@
Y,.,,

i l 7

i t 3 t rz -  _o" i  , ,  1rcs -g  
^A_ taz  i

A\ Y*--..- 
l3-----/i

d.eea!: z) .j, 145

- ' 
Litho in U.S.A.



WclcltrIINGB - FIAILCAFI LIMITEtrI
P.O. EIox 610. L6ncB6t€r.. Ontenio. Cenede KOC 1NO
[613] 347-248]3 [S14] B7g-11eS rerex OS_srrSSZ

TECUTUSEH +CYCLE ETUGINEMODEL NUMBER: O H160-170124D

I

2

4

6

9
1 0
1 1

r l

1 l

'I 1

r t A

ii-

1 4

1 4

33
34
.a)
36
SI
38

&707A
?1or t

31928
ne52
34820

29763
34692
? ro",

3963
3499
3451 1

34512

34513

34524

34525

amB
?r'r?oa

3?2408

3262'lB

326',).8

sisrs'
3.?41
3p242
u43
?)c'>tr

32626
33093A

34383

34384

QOTT
2m73
&u
u752

3c'/-72
3F471
3505
33645
3506
3646
.lrsu/
33sm

t.335m
t'34410

??Fin

34751
660/45
30590A
31948
319564
34A$

31950
30564

650492
Q4E
3242f'
29193

Cylind_ar Assy. ilncl. Nos. 2, 4 e 33)
Plug,  Pipe (3/&18,  Sq.  hd. i
Cup, Bearino
Pin. Dowel 

-

Crankshaft Assy. ilncl. Nos. 3 6 6 thru

Pin. Crankshaft ooar
Goar, Crankshafi
Boaring. Tapored rollor
Gear, Crankshatt counterbalence
Spacer
Pbton, Pin & Ring Assy. (Std.) (lncl.
t los.  11A,  12 & 13)
ii.tgl, Pin & Ring Assy. (.010 over_
sze)  ( lnc l .  Nos.  11A,  12 & 13)
lbtgl, Pin & Ring Assy. (.020 over_
see) (lncl. Nos. ' l  1A, 12 & t3)
P.btgir, Pin & Ring Assy. (.030 over_
szel  ( lnc l .  Nos.  11A,  12 & 13)
P.bt91, Pin I Ring Assy. (.040 6u"r_
scol  ( lnc l .  Nos.  114,  12 & 13)
P'ston & Pin Assy. (StO.) (tnct. No. 12)
Prston I Pin Assy. (.010 oversize)( lnc l .  No.  12)

fififl"rf .,!i" *r. (.020 oversize)
Piston & Pin Assy. (.030 oversize)
( lnc l .  No.  12)
Pbton & Pin Assy. (.040 oversize)
( lnc l .  No.  12)  

-  '  
I

Ring. _Pbton pin rotaining
Ring Set. Piston (Std.)
Ring Set, Pbton (.010 ovorsize)
Ring Sot, Pbton (.020 ovsrsizei
Ring Set, Piston (.030 oversizei
Ring Set. Piston (.O40 oversize)
!od Assy., Connecting (Std.) i lncl.
Nos .  15 ,  16  &  17 )
flod Assy., Connecting (.010 under-
s ize)  ( lnc l .  Nos.  1b,  16 & 17)
flo{ Assv., Connocting (.020 under-
srz6) (lncl. Nos. 15, 16 & 17)
Boh, Connectino rod
Washor, ConnCtinq rod
Nut, Connecting rol 6/:.!24l
Camshaft (Mechanical Comprossion
Reloase)
Lifter, Vatue
Rod, Push
Vatve, Intake (Std.)
Vatve, lntake (1/32" oversizel

rVafue, Exhaust (Std.l
Valve, Exhaust (1/32" ovenize)
Spring, Vatue
Retainer 6 Cap Set, Keoper vafuo
"O" Ring (lntake)
"O" Ring (Exheust)
Crp, Valve
Gear & Shatt Assy.. Govomor
Wachs, Flat
Wcshec, Flat
Spoo{, Goromor
Gartat, Cy{nder covor
_C^ow_r f,qy., Cy{inder (lnct. Nos. 33.
134 & 1411
Seal. Oil
Screw, Hex hd. Soms, 1/4-20 x 1
Screw, Hox hd. Seme, 1/4-20 x2-1/4
Rod Assy., Goromor
Spacer, Govemor rod
Ring, RetaininS

339844
33590
33ffiA,u%
34753

n0195
34315
33S7

34046
Canada
650690
650691
650692
@746'33515
w7E

TS?f,n
33476
gnA

056/8
3478
31963
31ger

650518
30312

650544
7975

- 5 t : D 5  -

319844
28558
31966

650597
3/o,21

650591
33G9'32599

650666
325-/9

650561

,650592
61€67
730201
650594
6109C6

650661

33479
30688

650751

1'\r/ /cA

8',.74
cxlu3:b
660752
3480

t'31tl1
u7v
28545

660643

piostict, Oil fiil ilnct. No. 39A)
jOl'Rins, Dipstick
Tube, Oilf i l l
Gaskot, Cylindor hood
Head, Clinder
Vatuo GuUe Kit flncl. No. 44)
Ring, Rotaining
Plug,  .  Spark (Champion L€5 or
equivalent) Excopt for Canaoa
Resbtor Spa* Fiu_g ( CaiaE6- neg uts -
trons require RL-85 resistor spark flug]Washer, Belleville
Washsr, Flat
Scrsw. Hox hd. ,  S/1S18 x1-3/4
Screw, Hex hd. .  5 /1&lB x 1-3/g
Gaskot, Intake pipo
Pipe, lntako
Q"ryr", Hox hd. Sems, 5/1&.lg x 7/B
Gsskot, Carburotor
Batfle, Air oxt€nsion
9_"-* ,  m.  hd.  Sems, 5/ tSig x 1-1 lg
Link, Gowmor lever-to-throttls
Lwer, Govemor adjusting
Clamp, Govemor levor
Lockwashor, No. 10 E.T., S-9,rew, Hox washer hd. Sems, 1G32 x
l t z

Screw, Pan flax hd., 10-24x7/B
Nut,€quare, 1G24
Plate. Govemor spring
Lover, Control
Washor, Spring wavo
Bushing, Govemor lovor
Scrsw, Hox washor hd., 1G24 x 5/g
Spring, Govomor
Screw, Fil. hd., 1U24x2
Spring. Locking
"o"  Ring
Washer, Lock
Baffle, .Blower housino
Sqrew, Hoxwashsr hd-. Durlok, 1/4-20
x 5/8
Ksy, Ftywhs€l
FVwheel
Triggor Pin Kit
Nut, FVwhoel
Magneto, Solid State fincl. Nos. 15g
thru 161)
Screw, Ftr. hd. w/conical spring
lockwasher, 1 / at-20 x 3/ 4
Extension, Blowor housing
Screw, Hex hd. Sems, 1/420 x 1/2
Screw, Hox hd. w/conical .spring
washer,  1/Lf rx7/16
Housing, Blowor
Lockwesher, Split, 5/16
Screw, Hex hd., 5/1s24 x3/B
Scrow, Hex hd. Ssms, 1/4-20 x 7/16
Tubo, Push rod
"o" Rins
Housing Assy., Rocker arm
Grommet, Phstic
9qe',r, Pan hd. sotf-upping. &18 x
3 t8

'lndicate Psrts lncluded in
Gasket Sot, Rof. No. 173.

tlndicates Parts lncluded in
"O" Ring Kh, Ref. No. 174.



WcfcltrIlNctEl - HAILCAH LIMITEtrI
P.O. Box 610. Lencescan. Ont€r.io, C€nsd€ KOC 1NO
16131 347-e4€l:l t5141 E7S-1129 Talex O5€|'11S7

TECUMSEH 4CYCLE ENGINE MODEL NUMBER: OH160-170124D
Ref.
No.

Pari
No. Part Name

Ref.
No.

Part
No. Part Name

100
101

1n?

104
tu5
106
107

1 @

s
94
qq

q6

97
9(t
oo

1 1 1
112
1' t3
1 1 4
1 1 5
1 1 6
117
1 1 8
1 1 9
1 r n

l t l

1?2
18
124
ttb
129
132

133
134
12tr

tJo
137

"t?o

141

\alt$

t*33484
650168
32610A

3485
3486

650755

650864
ocu/30

t'334tr/
3488

t*31958
3489
33490

t'30102

q7J/J/

'33492
34S3
334gt

650399
320@
32810

650513
33495- -  
? t Q o t  

- -

.aJ / /o

n070
650680
32046
31980
34316
34768
34651

33501
3502
3503

79n17
34650

650744
650781
28534

Terminal, Ground
"o"  Rins
Washor, Fht
Screw, Fhnged hex hd., 1/4N x
n/9
Arm. Rockar
Ring. Retaining
Scrow. Spharical Indontod Hex hd.;.
1 l* f r  x314
Nut, Hox, 1/4-20
Stud, Rockor arm cov6r
"o"  Ring
Covor, Rocker arm housing
Gasket, Breathor
Body Assy., Bresther
Tube, Broather
Screw, Hox washer hd.  Sems
w/mastioa,asher, 1tr32 x 5/8
Screw, Hox washer hd. tapthe, 1/4-20
x  1 / 2
Gasket, Air cloaner brackot
Bracket, Air cleanor
Bracket. Air cloaner
Screw, Fil. hd. Sems, 1G32 x 5/8
Elemsnt, Air cleaner
Cover. Air cloaner
Nut. Wing 11/+20]'
Cover, Cylinder head
Spacor. Scroen
Screen, Surter pulley
Washer, Lock (1/4")
Screw. Truss hd., 1/42Q x 1-1 l2
Ropo Assy., Startor
Pulley, Starter
Docal, lnstruction
Decal, Name
Weight Assy;, Counterbalance (lncl. 2
of No. 133)
Boaring. Neodle roller
Shaft, Counterbalance
Washer, Thrust
Ring. Retaining
Tube Extension. Oil fill
Screw, Fil. hd. Sems, 1G24 x 7/8
Scrow, Hex hd.  Sems, 5/1G18 x 11/ '16
Pipe Plug. Hex countersunk headlsss,
1 /Vn

142
14
144A
145
146
t + t

147A.
148
149't50

151
152
1 R 2

154
't trtr

156'158
taY'160

16'l
1A?

'r64

t o /
t t  I
1 1 )

172

174

28566
35018
33010
26460
p6n

7W
650736
650C99
61og0s
29443
2TT8
M2
??rr"ct

16645
26073

650624
6101 18
610/50
610408
61F08
'31971

*31972

.3281
?3774

A???"<r

35075

Frning, Fuel line
Pump, Fuel
Repair Kit. Fuol pump
Chmp, Fuol l ine
Cover, Cylinder (See Note 1)
Screw, Hex hd. Soms. 5/1G18 x 7/8
Scrsw, Pan hd., 1Gl6 x 3/8
Screw, Ff,. hd. Soms, 'tG32 x 5/8
Stator Plate Assy.
nt i ^

C[b, Conduit
Scrow, Hex hd- Sems. 1G32 x 3/B
Switch, Stop
Washer, Lock, 5/16"
Washer, Fht
Screw, Hex hd., 5/1S24 x 9/16
Cowr, Spark plug
Grommet, Lead wire
Nut. Hex, &32
Terminal, Fomalo
Gasket, Shim (.004/.005 thick) (See
Note 1)
Gasket, Shim (.005/.007 thick) (See
Note 1)
Spacer. Stsel (.010 thick) (See Note 1)
Une, Fuel
Cerburotor (lncl. No. 54)
Starter Motor Kh {12 Voh} {lncl. No.
1?At

Gasket Sot (lncl. items marked *)
"O" Ring Kit (lncl. homs morked f)
' lndicates Parts lnciudod in
Gaskot Set, Ref. No. 173.

f Indicatss Parts Included in
"O" Ring Kh. Ref. No. 174.

Noto 1: Detorr.nine tho gap between
the covor and tho machined surface on
the cylinder, which can be from .001"
up to .007", in which case no shim
paskets will be reouired. Use of
gaskets must be limhed to a combined
total of .010" thick. Stoel spacors must
be used as reouired to eliminate
crankshaft and play.



CARBURETOB NO. GIEN9

,hl'P?
V) rSI(-q*
f t t

N,,.

21___ *g
@-_20

a2329
G?1€0

85608
63168A
€31883

n 1 B
66G19'27112
n114
31503

831684,n1@

n1cF'27106
2€170'n110

'631713
83'?30
F?,,t1,r

632039
€32010
32096

631719

I

t

3
4

5
6
7
8
q

' t0

1 1
I J

14
' E

17
tn
t 1

a
24
b
)A
"n

n

Carburgtor
Shsft & Lwsr Assy., Throttlo (lnd.
N o . 2
Screw, Throtth & Choke shutter
Shuttor, Throttle
ShEft & Lover Aasy.. Choko
(lncl. No. 2
Sprhg, Choko rtop
Screw, Throttlo adFgting
Noodh, ldle adpsting
Spring, Adirrting
SprinS, FbEt 8hsft
Shutter, Choke
Gslkst, Bo^Ato-body
Vaw. Soat I Spring Aesy. (lncl.
No.  9)
Fbst
Shsft, Fbat
Bowt, Fuel
Geeksl, Bowl-to-body
Nut, Fbat bowl
Nozh, Main
Fuel pt, Main
Seal, Throttlo shaft dust
Seal, Choke ahsft du6t
Spring, Throtde rotum
Repsir Kh (lncl. herns rnsrkod')

Wclc,trIlNclsl - FIAILCAFI LIMITEtrl
P.O. Box 610. I ancarc€r.. Ont€nio. Cenade KOC 1NO
[613] 347-e4E!'3 [514] El7S-1149 Tetex Offr1.1s67

l
l
I
I
t
I
I
I
I
il
il
tl
l
t
||

il
I
il

STARTER MOTOB NO. 33&5

15
\

V
/'

;'-A L,o

F#F''{ry
'e;-n 

. . , '

t t
V
13

\e

'>a*2c

33841
33842
33843
3864
33844
3343
3150
33846
384ti
33847
33848
3384S)

3850
590500
33851
3852

660188
tr0T?3

1
2

4

6
7
I
J

I U

t t

12

Startor Motor, Comphto
Cover, Dugt
Bing, Rotainor
Betainor, Spring
Spring, AntFdrift
Gear
Nut, Engaging
Nut, Lock
Cap Aesy., Drive end
Armature
Houeing
Card Assy.. Brush (lncl. No. 12)
Brugh & Spring Kh (lncl. 4 pcs. of
No.  13)
Spring, Brush
Waeher, Thrust
Boh, ,1S32 x*1/4
Cap Assy., Commutator ond
Washr, Flst



WCICITIINGIS! - FIAILCAFI LIMITEtrt
P.O. Box 61O. Lencesten, Oncenio, Cenede KOC 1NO
[613] 3a7-e443 [814] A79-11aS Tetex OH]11867

f,"':r'-'
. {}:.ii '

/s'. .1..'i

TECUiIStH
)

h
t
I

h
t
I
h
i .

il
,il
I
I
il
t
il
I
r
n
I
il

4-CYC[[ tt{Gtt{t MODEL N U M B ER: OH180-180017C

--<^\

<52 $ze'. d=rii
? \y'-\',ro 1r f Q-'*

D:: /_,4 iiqgl",'1@"'
F,h i R)u'i ,:iF, F;:ff|-1---'o'

i''Ki3'ffi ,,.*-*;;jffi,*4ffi , €*t$- l:.#{rd
oz-r)fi,i.ra - rE ,r:. ':-,>m? 

,\, ,t ,, i 
" ,u, ,b{r --,}

";2:F;', *,_-61'.,,,l$Zdc&*_*.^, {''
69

r \; f F,,fffif,,{&" I, N,u
J"q "9'$P'''i"i"ff"offiu' )'n'o

"bq'|^\:)o: 
rj P=ffi*

I

$ffiJ, i"ff* iv'i
\y(,,G L-t-li'-,'. "ztll 

r' ''.t 
-'-'.-" 

I
L7 qY-\""].-')Mii""\\\\\\\- i

,.A ,,,.4i, 
i,\W r,m, 1?1.t'i

-r 
-*{{"' -l//{ 

llll" ̂" ,;",u,ts/ 
1[t''. _]V6)-;

r$ 18 ,r{* rzz

Form No. g)4tEl
Litho in U.S.A.



r  !  Y U - r

P.O. Box 61O, Lanc66cer., Oncenio. Canada t<OC 1NO
t6131347-".443 15141 el79-1123 Telex 05-811567

TECUMSEH +CYCLE ETUGINEMODEL N U M BER: OH180-180017C
Ref.
No.

Part
No. Part Name

Ref.
No.

Part
No. Part Name

I  ro '
I  tu
|  1 6
I  t t

|  1 8
I
t l a

l io
1 2 1
1 2 1
I z/.
122
I ?.-,

l7o
lu
I 25A
1 2 6
1 2 7
lu
l " o

lm
I  r l

132
I

l i l
l 3 s
136
l37
138
t ? a

1 4 0
1 4 1
l a
1 4 3
1 4 4
l q s
I

lm
1 4 7
t

I
I

2

6

8
J

1 0
t l

1 1

11A t .  34&t1

34AAA
319z/
31928
u652
34820

29783
34692
r' IJJZ

3963
3499
34624

34625

34626

34€29
34630

34634
34635
34636
34637
34Am

352€

35244

JZUI I

26073
&&
34752

33472
3F471
34 ni]
34at4
.aa)LD

33At6
33507
33sffi

t'33509
f'34410

?iltr t n

34751
660745
30590A
31948

.319564,
3464S

31950
30564

650492
3p42S
324re
291S
33984A
33590

'34811
un1

730195
34315
34At5

660690
66@1

1'1

1 1 A

,'.>

1 2

13

€
45)
50
51
bJ

54
55
56
57
58
59
60
61

6a
A?

64
65
66
67
68
69
70
t l

72
I J

7t

t l l

a.
83

w
8s
86
w
88
aa

90
91
JZ

93
94
95
96

97
98
99

100
101
14.
1m
104

Q/inder Assy. (lncl. Nos. 2, 4 e 3|l I
Plus, Oil drein (Sq. hd., 3/&18) I
Cup, Boaring I
Ph, Dowel I
Crankshett Assy. (lncl. Nos. 3 I6 thru |
10)  |
Pin, Crankshaft geer I
Gear, Crankshaft ,
Bearing, Tapered roller r
Gear. Crankshatt counterbslance I
Spacor I
P'ston, Pin & Ring Assy. (Std.) (lncl. I
Nos.  11A,  12 A 13)  I
Pbton, Pin & Ring Assy. (.010 over- |
size) (lncl. Nos. 11A, 12 & 13) I
Pbton, Pin 6 Ring Assy. (.020 over- |
size) (lncl. Nos. 11A. 12 & 13) I
P'ston & Pin Assy. (Std.) {lnct. No. 12) |
Pbton & Pin Assy. (.010 oversize) |
( lnc l .  No.  12)  I
Pbton & Pin Assy. (.020 oversize) |
(lncl. No. 12) r
Ring, Pbton pin retaining I
Ring Set, P'ston (Std.) |
Ring Set, P'ston (.010 ovorsize) |
Ring Sot, Pbton (.020 ovorsize) |
Rod Assy., Connecting (lncl. Nos. 15, I
16 & 17)  (Std. )  I
Rod Assy., Connocting (lncl. Nos. 15. I
16 & 17) (.010 undersize) | 76
Rod Assy.; Connecting (lncl. Nos. 15. I Tl
16 6 17) (.020 undorsize) | nA
Boh, Connecting rod | 78
Washer, Connocting rod | 79
Nut, Connecting rod I
Camshaft (Mechanical Compression | 80
Releaso)
Lifter, Valve
Rod. Push
Vatve, lntake (Std.l
Vatue, lntake (1/32" oversize)
Vatve, Exhaust (Std.)
Vafue, Exhaust (1/32" ovorsizo)
Spring, Vatve
Retainer & Cap Set, Koepor valve
"O" Ring (lntake)
"O" Ring (Exhaust)
Cep, Vatve
Gsar 6 Shaft Assy., Govornor
Washer. Flat
Washor, Flat
Spool, Governor
Gasket, Cylindor cover
CoVer Axy., Cylindor (lncl. Nos. 33,
134 & 141)
Seal. Oil
Screm, Hex hd. Sems, 1/4-20 x 1
Scrary, Hex hd. Sems, 1/4-20 x2-114
Rod A$y., Govomor
Spacor, Govomor rod
Ring, Betaining
D'pstick, Oil fill (lncl. No. 40)
"o" Rins
Gaskst, Cylindor hoed
Head. Cylinder
Vatvo Guide Kh (lncl. No. 44)
Ring. Reuining
Resistor Spark Plug (Champ'on RN-4
or equivalent)
Washor, Belleville
ilf/asher. Flat

65069,
6s0746
.33515
3475

7V{p8
'33476
3r'.nA

66678
33478
31963
31Sl'

s0518
30312

660544
7975

31965
319844
28558
31966

DOLb:t/

w1
s0591
3099'32599

6m66

650561

650592
61@6-/--
? n m l

650s94.
61@06

o5tDo I

3cl.79
30€88

650751

t1 /  / cA

8c74
€uc:rb
€U/32

33480
t'334€11

v7v
28545

650643

J.J-afo

t'33484
6501€8
32610A

3485
33486

bu/5c
650864
o5u/s

t'334{7
3488

t'31958

Scrow, Hox hd., 5/1S18 x1-314
Scrow, Hex hd., 5/1S18 x 1-3/8
Gaskst, Intake pipe
Pipe, lnuke
Screrry. Hex hd. Sems, 5/1S18 x 7/8
Gasket, Cerburetor
Baffle, Air oxtonsion
Screw, Fi| hd. Sems. 5/1S18 x 1-118
Un k. Gowmor lewr-to-throttle
Lever, Govemor adjusting
Clamp. Govemor lover
Loclq,vashor, No. 10 E.T.
Scrow, Hexwasher hd. Sems, 1G32 x
t t z

Scrow, Pan flex hd., 1S24 x 7/8
Nut, Square, 1G24
Phte, Govomor spring
Levor, Control
Washor, Spring wavo
Bushing, Governor lover
Scrow, Hex washer hd., 1G24 x 5/8
Spring, Govomor
Screw, Fil. hd., 1U24x2
Spring, Locking
"o" Ring
Washer. Lock
Baffls, Blowor housing
Screw. Hexwasher hd. Durlok, 1/4-20
x 5/8
Key, Flywhoel
FVwheel (lncl. No. ZA)
Triggor Pin Kh
Nut, Fiywheol
Magnoto, Solid Stats (lncl. Nos. 158
th ru '161 )
Screw, Fil. hd. w/conical spring
lockwasher, 1/arfr x3/4
Extsnsion, Blower housing
Screw, Hox hd. Sems, 1/420 x 1/2
Screw, Hex hd. w/conical spring
washer,  1 l* f r 'x7/16
Housing, Blowor
Lockwasher, Split. 5/16
Scrsw, Hox hd., 5/1S24 x 3/8
Scraw, Hex hd. Sems, 1/4"20 x 7/16
Tube, Push rod
"o" Rins
Housing Assy., Rocker arm
Grommet, Plastic
Screw, Pan hd. setf-tapping, &18 x
? / a

Terminal, Ground
"o" Rins
Washor, Flat, 1/4"
Screw, Fhnged hox hd., 1l4N x
to t? )

Arm, Rockor
Ring, Retaining
Scrqar, Adjusting
Nut, Hex, 1/#20
Stud, Rockor arm housing cover
"o" Ring
Cover, Rockor arm housing
Gaskot, Broather

'lndicatos Parts Included in
Gaski* Set, Ref. No. 173.

ttndicates Parts lncluded in
"O" Ring Kh, Ref. No. 174.



P.O. Elox 610. Lanceetsn. Ontenio' C€ned8 KOC 1NO

t6131 347-e4€13 [514] B7S-11eS Telex Off11567

TECUMSEH +CYCLE ETUGINEMODEL NUMBER:oH180-180017C

105't06

107

1nQ

t t l
, l11

1 1 ?
'114

l t 5

l t o

117
t t u
1 1 0

120'r21
122
1n

128
1 A
'l'21

I J.t

I Jt)

137

140
141

142

1MA
145
146
147
147A

148
14{'
150
151
1 F )

1 C 2

154
155
156
158
159
160
16'.1
IA?

Body Assy., Breother
Tubs, Breather
Screw, Hex washer hd. Soms,
w/Masticrwashor. 1S32 x 5/8
Screw, Hex washer hd. taptite, 1/4-20

'334!12 
| Gasket, Air cleaner brackot

6503S9 ' 
I Screw, Fil. hd. Sems. 1G32 x 5/8

@10 I Cowr, Air cleaner
650513 | Nut, Wing, 1/4-20

31992 | Spacor, Screon

27070 | Washer, Lock, 1/4"
650680 | Screw, Truss hd., 11420 x 1-1 /2
31980 | Pulley, Starter
32M6 | Rope Assy., Starter

34651 | Weight Assy., Countorbalance ( lncl.  2
of No. 133)
Bearing, Neodie rollor
Shatt, Countorbalanco
Washor, Thrust
Ring, Retaining
Tubs Extension, Oil fill
Screw, Fil. hd. Sems. 1tr24x718
Screw, Hex hd.  Sems, 5/ '1G18 x 11/ '16
Tubs, Oil f l l l
Plug, Pipe (Hex countersunk headless,

28566 | Fitting, Fuol line

3010 | Repair Kh, Fuel pump
2A160 | Clamp, Fuel line
325n I Covor, Cylinder (Seo Note ' l)

792028 | Screw, Hex hd. Sems, 5/'1S18 x 7/8
650736 | Screw, Pan hd., '10-'16 x 3/8

65@9
610966
M3
zTtg
M2
?"ma

16645
26073

65@4
610'118
610750
6104S
61@08
.31 971

'11972

*3203'1
E t  t +

632159A

35075

Clip
Clip. Conduit
Screw, Hox hd. Sems, 1G32 x 3/B
Switch Stop
Washer, Lock, 5/16"
Wesher, Flat
Screw. Hex hd. 5/1$24 x 9/16
Cowr, Spark plug
Grommet, Lead wire
Nut, Hex, &32
Terminal, Female
Gaskot. Shim (.0O4/.005 thickl (See
Note 1)
Gaskot, Shim (.0O5/.007 thicH (Se€
Note 1)
Spacer, Stoel (.010 thicH (See Note 1)
Line, Fuol
Carburetor (lncl. No. 541
Starter Motor Kit (12 Voit) (lncl. No.
139) " /Gasket Set (lncl. items marked ') V I
"O",Ring Kh (lncl. itoms marked t) {r

' lndicates Parts Included in
Gasket Set, Ref. No. 173.

t lndicates Parts lncluded in'loll Rrlg Kit, Bql, Nq, 1Z!.
Note 1: Determine tho gap betwoen
the cover and the machinod surfaco on
the cylinder, which can be from .00'1"
up to .007", in which case 4p shim
qaskets Wjll be requirod. Uso of
gaskets must be limitod to a combinod
total of .010" thick. stoel spacers must
be used as required to el iminate
crankshaft end play.



a
I
I
A
I
l

I
I
u
t

CARBURETOR NO.

Wcl(]trIINGsi - HAILCAFI LIMITEtrI
P.O. Box 610. | -nc66ter', Onter{o, Canede KOC 1NO

l€13l347-?.443 [514) E|79-11e9 Telex Offt11567

GgTB9A

il
il
t
t
I
I
I
I
FI

21-E

\ - '
x l i

g l -
?3-41 A ---\ -^

B U1-- tJ
r €

\ \ \ \

,-S*'

\

'{F
l t

Ioxt
zs- -05.- I

2---e^ -8

'-4)ffi

r___:\1 

? 
.,j

' - -€{

I
@-_20

@159A
@r@

€6S6
631@
831€83

_ n1B
86@
,?'112
i'114
315€

631684
'n1@

'€318tr/

2116
.2106
29170

,21110
.81713
63230
€323€0
@039
63?gt0

"? f f i'betzts

2
3
4

F

6
7
I
o

'10

1 1
1 ?

14
, l F

17
n
, 1
u)

24
n
m
n
,A

Carburstor
Shsft & Lever Aasy., Thmttlo (lncl.
N o . 2 l
Scrow, Throttb & Choke shuttsr
Shuttsr, Thmtdo
Shaft 6 Levsr Aosy., Choko
(lncl. No.2l
Sprhg, Choko stop
Scren, Throttlo adFrtin g
Neodlo, ldlo adjusting
Sprhg, AdFsthg
SprinS, Fbst ehsft
Shuttor. Choke
Gslkct, Bowl-te'body
VavB. Soot & Spring As8y. (lncl.
No. 9)
Float
Shsft, Float
Bowl, Fuol
Gasket, Bourl-to-body
Nut, Float botlr{
Nozh, Main
Fuel pt, Main
Sesl, Throttl€ ehaft dugt
Soal, Choko ghaft dust
SprinS, Throttlo rotum
Ropair Kh {lncl. items ma*od ')

STARTER MOTOR NO. 33835

1 5

\/
/

O-
<\

At\\qs
|  - -
I

16 ffi

33841
w2
@43
33864
33844
348
33450
33845
33848
3847
3848
384S)

3S0
ssm
3385'r
3362

6501€8

1,)

A

b

8

1 0
t t

I L

14
1 5
1 6
17
1 8

Startor Motor, Complete
Cover, Dust
Ring, Rotainer
Retainor, Spring
Spring, Anti-drift
Gear
Nut, Engaging
Nut, Lock
Cap essy., Drive ond
Armafuro
Housing
Card Assy., Brush (lncl. No. 12)
Brueh S Spring Kit {lncl. 4 pcs. of
No.  13)
Spring, Brush
Washer, Thrust
Bot t , ,1G? x*1/4
Cap Asgy., Commutator end
Washor, Fht


